Village of West Salem

Chapter VIIl - Sewer Use Ordinance/User Charge System

Contents
Page

SECTION I - SEWER USE ORDINANCE
Article 1 — Introduction and General Provisions 3
Article 11 — Definitions 3
Article 111 - General 15
Article 1V — Use of the Public Sewers 16
Article V — Control of High Strength, Toxic or Industrial

Wastes Directed to Public Sewers 24
Article VI — Right of Entry, Safety, and ldentification 38
Article VIl — Sewer Construction (Building Sewers) 39
Article VII1 — Connections to the Wastewater Collection

System 42
Article I1X — Septic Tank and Holding Tank Waste 46
Article X — Damaged or Tampering With Wastewater

Facilities 47
Article XI — Violations and Penalties 48
Article XI1 — Billing Practice 53
[...]
directly proportional to usage. Therefore, the total billing cost
will be charged equally to all meters, regardless of size and all
dwelling units.

Infiltration/Inflow (0&M) The cost of treating the
infiltration/inflow has been included in the fixed charge because,
while the source of these flows is unknown, it is related to the
size and extent of the collection system. Since the source 1is
indeterminate, the costs have been assigned to the users of the
collection system on the basis of total meter and dwelling unit
equivalents.

Collection System Depreciation. The depreciation on the
collection system, iIncluding the sewer rehabilitation work, has
also been distributed to the users based on total meter and
dwelling unit equivalents. The Village recognizes it needs to
increase fTixed rates currently to prepare for this expense, and,
therefore, is raising the equivalent unit fixed rate from $61.34
to $71.00.

Collection System Debt. This cost 1is related to capital
expenditures for collection system improvements. The cost will be
distributed among users according to meter and dwelling unit
equivalents.

Meter Size Base Quarterly Fixed Charge
Unmetered Dwelling Unit $71.00
5/8" $71.00
374" $71.34
1 $177.50
1 1/72" $355.00
2" $568.00
3" $1,065.00
4" $1,775.00

Notes: Multi-unit housing additional units are proposed to be
billed at the 5/8” meter size rate for each dwelling unit.

Amended: April 20, 2021



71

IV. Variable Charge (Unit Price per Volume)
A. Operation and Maintenance Charge

The cost to operate and maintain the wastewater treatment facility
and wastewater collection system must be paid by the users of the
system iIn approximate proportion to their usage. Where metered
water usage data is available, this can be used as a basis for
equitable sewer user charges. However, when information on actual
usage iIs not available, user charges must be based on estimated
wastewater contribution, using similar land and building uses in
other communities as a guide. The Village of West Salem will
require all users to have a metered water supply or to install a
wastewater meter.

Operation and maintenance costs are defined, per the requirements
of the loan program, to include replacement costs. That is, a
separate fTund must be established in which monies will be
accumulated to pay the cost "for obtaining and 1i1nstalling
equipment, accessories, or appurtenances which are necessary to
maintain the capacity and performance (of the wastewater works)
during (its) service life". The annual contribution to the
Equipment Replacement Fund is the amount computed on the schedule
maintained by the Public Works Director and entitled Sewer
Replacement Fund Budget with purchases through the end of each
year.

Replacement costs are determined by using the installed costs of
equipment items and assigning a service life to such facilities iIn
order to estimate when replacement will be required. A sinking
fund factor, at 6.0 percent, is then utilized to determine the
amount of money to be collected per year to insure that an adequate
amount will be available at the time the equipment i1s likely to
need replacement. Following bidding of the WNVTF, replacement costs
for the new equipment will be known and the equipment replacement
cost table will be updated.

The wastewater treatment plant debt service costs relate to annual
costs required to pay back the loan for the capital expenditures
at the wastewater treatment plant and the Neshonoc Lake sediment
removal. A certain portion of these costs will be designated to
the major industries, future and Northern Engraving, Inc., for
their usage of the upgraded treatment plant. The remaining costs
have been allocated to other users based on equivalent meters and

Amended: April 20, 2021



72
dwelling units. In the absence of industrial contracts with
significant users, the Village will proportion debt service to
significant users on a flow and load usage basis.

Unit treatment costs are also shown in Schedule 4 and are based on
the projected flows and waste loads for the Tfirst year of
operation. The anticipated unit costs are:

Volume $1.08/1000 gallons
BODs $0.44/1b.
SS $0.44/1b.
Phosphorus $3.08/1b.

Discharges of normal domestic strength wastewater, defined as not
exceeding 250 mg/L concentration of BODs, 250 mg/L concentration
of SS, and 6 mg/L concentration of phosphorus as determined from
monitoring records, will pay on a unit basis of $3.08 per 1,000
gallons. All wastewater customers will pay on this unit volume
basis using metered or estimated flow.

Customers discharging wastewaters of greater than normal strength
must pay a surcharge on the additional loadings. The charge for
each customer would be determined from the formula presented below:

C=F + $3.08 x V + .00834 x V x [($0.44 x B) + ($0.44 x S) +
($3.08 x P)]

Where:

C = Charge to collection system user for operation and
maintenance and replacement costs for treatment works

F = Base Quarterly Fixed Charge

\Y = Wastewater volume per 1000 gallons

B = Concentration of BODs from a user above the normal
domestic strength of 250 mg/L.

S = Concentration of suspended solids from a user above

the normal domestic strength of 250 mg/L.
P = Concentration of phosphorus from a user above the
normal domestic strength of 6 mg/L.

.00834 = Conversion Factor (mg/L to lbs)

Unmetered users must pay a flat rate charge based on average water
usage. The flat rate operation, maintenance, and replacement
charge for unmetered users is $46.20 per quarter as determined in
Schedulle 4. The total charge for unmetered users equals the volume
charge plus the fixed charge for an unmetered user.

Amended: April 20, 2021



73
B. Holding Tank and Septic Tank Waste

1. Low Strength Dischargers.
Charges to licensed dischargers of holding tank wastes
shall be charged a $15.00 per load fee plus charges
computed on the following basis:

Assumed Strength

BODs up to 500 mg/L
SS up to 1,300 mg/L
Volume Charge = $6.50/1,000 gallons

2. Medium Strength Dischargers
Charges to licensed dischargers of septic tank wastes
shall be charged a $15.00 per load fee plus charges
computed on the following basis:

Assumed Strength

BODs 501 to 1,600 mg/L
SS 1,301 to 5,000 mg/L
Volume Charge = $26.00/1,000 gallons

3. High Strength Dischargers
Charges to licensed dischargers of septic tank wastes
shall be charged a $15.00 per load fee plus charges
computed on the following basis:

Assumed Strength

BODs 1,601 mg/L & higher
SS 5,001 mg/L & higher
Volume Charge = $45.00/1,000 gallons

V. Summary of Revenues and Expenses

Total revenue for the Village of West Salem wastewater treatment
facility for the coming year of operation from operation and
maintenance charges is expected to be $361,823 (refer to
Schedule 4).

The total operating expenses of the system, including operation
and maintenance are projected to be $362,000 (refer to Schedule
3). This revenue could increase with an increase in metered water
sales.

Amended: April 20, 2021



74

Total revenue from fixed charges is expected to be $843,764 (refer
to Schedule 2). The total fixed expenses, including debt service,
other fixed costs, and equipment replacement costs, Is expected to
total $843,393 (refer to Schedule 2).

The Village of West Salem must provide ten (10%) percent of the
total annual debt service charge iIn a segregated account. This
annual contribution is estimated to be $41,948 as shown in Schedule
2.

Based on these forecasts, the Village of West Salem will have a
net income of $194,000 from both variable and fixed charges.

Total revenue for the utility with both fixed and variable charges
is expected to be $1,205,587 (Schedule 4).

Amended: April 20, 2021



Schedule
Schedule
Schedule
Schedule
Schedule
Schedule
Schedule

~NOoO U~ WNE

75
Section 111

Village of West Salem
User Charge System Schedules

Equivalent Unit Determinations

Fixed Charge Determination

Estimated Annual Flow and Waste Load Summary
Unit Treatment Costs

Replacement Fund Budget

Annual Flow and Waste Load Summary
Significant Contributors (Debt Retirement)



Schedule 1
Village of West Salem

Equivalent Unit Determination
(Data reflects January 2021 Accounts)

L. Total Equivalents

User
Meter Number  Charge Total

Size of Users Factor  Equivalents
Unmetered 0 1.0 0
518" 630 1.0 630
34 1,339 1.0 1,339
1” 35 2.5 88
112" 11 5.0 35
2’ 10 8.0 &0
3" 5 15.0 75
4 1 25.0 25
Total 2,031 2,292
Multi-Unit Housing Additional Units 679

2,971

76



Schedule 2
Village of West Salem
Fixed Charge Determination

1a. Annual Fixed Costs for Debt Service

The Village of West Salem has taken out a Clean Water Fund Loan to finance

construction of the wastewater treatment facility as of February 2021.

CWF Loan Amount for WWTF (estimated cost)
Interest Rate for WWTF

CWF Annual Loan Payment for WWTF
10% Bond Coverage

Total

1h. Other Annual Fixed Costs
Supervision and Labor
Administration and General Salaries
Pensions and Benefits

Insurance

Sub Total

Projected Cost Increase over next 5 Years (4%/Year)

Total

$ 7,029,332

C1.746%

$ 419477

§ 41,948

$ 461,425

$ 135,598
$ 41,405
$ 64,961
$ 20,430
$ 262,394

$ 52,500

$ 314,894

77



1c. Annual Equipment Replacement Fund (Schedule 5)

Bar Screen

Grit Chamber/Dewatering
Raw WW Pumps (3)
Aeration Diffusers
Aeration Blowers (4)
Final Clarifiers

UV System

RAS Pumps (2)

Scum Pumps

Polymer Feed System
FeCls Feed Pumps
Sludge Tank Blower
Raw Wet Well Mixer
Belt Press Feed Pump
Belt Filter Press
Conveyors

Lime Feed System
Filtrate Pump
Emergency Generator
Samplers

Waterloo Heights L. S.
Lakeview Ind. Dr. L. S.
Mark Street L. S,
Portable Generator
Sewer Jetter

SCADA System
Bio-P Mixer (4)

Total
1d. Total Annual Fixed Costs

Debt Service + Other Fixed + Equipment Replacement
$461,425 + $314,894 + §67,074 =

3,105
4,968
1,898
745
6,887
6,243
3,995
1,317
454
466
776
454
454
932
7,945
1,816
9,315
454
2,933
860
454
454
454
454
3,632
3,250
2,361

\e&e@-&amma&mmmmmmme&&em&e&ee&&ﬁﬁm%%ﬁ&e&m

=

67,074

$ 843,393

78



79

2. Total Fixed Charges per Meter Equivalent

Fixed Charge = _$843,393

2,971
Total: = $283.88 per year per meter equivalent
Total: = $70.97 per quarter per meter equivalent
Use: $71.00 per quarter per meter equivalent (March 2021)

Note:  The $71.00 is a 15.7% increase from the existing fixed charge of §61.34/quarter.

Project Revenue from $71.00/quarter rate - $71.00 x 4 x 2,971 = $843,764



Schedule 3

Village of West Salem

Estimated Annual Flow and Waste Load Summary
Ave, Flow Billed 321,850 gpd
BOD 672 Ibs./day (250 mg/l)
TSS 672 lbs,/day (250 mg/l)
Phosphorus 16.1 Ibs./day (6 mg/l)

Total Annual Flow and Waste Load

Water Usage BOD TSS Phos,
(gal.fyr) (Ibs.fyr)  (lbs./yr) (Ibs./y1.)

117,450,250 245,280 245,280 5877

Estimated Annual Operation & Maintenance, Budget Costs is $362,000
(Based on January 2021 Accounts)

Allocate by Percent to:

Flow 35%
BOD 30%
TSS 30%
Phosphorus 5%
Total 100%
Flow $126,700
BOD $108,600
TSS $108,600
Phosphorus $ 18,100

Total $362,000

80



81

Schedule 4
Village of West Salem
Unit Treatment Costs

Unit Treatment Costs (O & M)

Flow $1.08 per 1,000 gallons
BOD $0.44 perlb.
TSS $0.44 perlb.
Phosphorus $3.08 perlb.

Unit Rate for Normal Strength Wastewater (O & M)

Flow =1.08
BOD 250 mg/l1x0.32 x 0.00834 =092
TSS 250 mg/lx 0,32 x0.00834=0.92
Phosphorus 6 mg/llx3.08x0.00834=0.16

Total ~ $3.08 per 1,000 gallons
Use $3.08 per 1,000 gallons

Note:  $2.40/1,000 gallons is the current rate.
Projected annual revenue with the proposed $3.08/1,000 gallon rate is $361,823.
Total projected annual revenue with the proposed $71.00/quarter and $3.08/1,000

gallon rates is $843,764 (Fixed) + $361,823 = §1,205,587.

Flat Rate for Unmetered Residential Users (O & M)

Average Residential Usage = 15,000 gallons
Flat Rate Total = $46.20 per quarter
Use = $46.20 per quarter

Low Strength Waste Disposal Charges (O & M)

Flow 1,000 galx $1.08=81.08
BOD 500 mg/lx $0.44 x 0.00834 = §1.84
TSS 1,300 mg/l x $0.44 x 0.00834 = $1.84

Total  $4.76 per 1,000 gallons
Use $6.50 per 1,000 gallons



Medium Strength Waste Disposal Charges (O & M)

Flow 1,000 galx $1.08=5§1.08
BOD 1,600 mg/l x $0.44x0.00834=§ 5.87
TSS 5,000 mg/l x $0.44 x 0.00834 = $18.35

Total $25.30 per 1,000 gallons
Use $26.00 per 1,000 gallons

High Strength Disposal Charges (O & M)

Flow 1,000 galx $0.91 =§1.08
BOD 2,400 mg/l x $0.36 x 0.00834=1§ 8.81
TSS 9,000 mg/l x $0.36 x 0.00834 = $§33.03

Total $42.92 per 1,000 gallons
Use $45.00 per 1,000 gallons

82



Schedule §

Village of West Salem
Replacerent of Fund Budget

Teplacement Fund Interest Rele = 1,0%

Secvice Sinking
Date Life Installed Fund Flow BOD TS PHOS
Installed Eguipment (Yenrs)  (Cost) Annuity % Cost % Cost % Cost % Cost
1998  Bar Screen 15 $50,000 $3,105 10086 $3,105 0% $0 4 30 0% 50
1998  Qrit Chamber/Dewatering 15 $80,000 54,968 20%% $994 10% £497 0%  $3A4T8 0% 30
2021 Raw WW Pumps(3) 20 $41,800 $1,898 100%%  §1,R9E 0% 50 0% 50 0% 30
2021 Aeration Diffusers 20 $16,400 $745 0% 50 100% $745 0% 40 0% %0
2021 Aeration Blowers (4) 15 $110,900  $5,887 0% 0 100%  B6.EET 0% 50 0% 30
2021  Final Clarifiers 20 $137,500 $5,243 2% §1,249 40%  §2,497 40% 32497 0% 30
2021 UV Syatemn 20 $88,000 $3,995 100%  §3,995 0% $0 0% 50 0% 30
2021 RAS Pumps (2) 20 $20,000 $1.317 100%:  §1,317 0% $0 0% 50 0% $0
1998 Scum Pumps 20 10,000 $454 100% 454 0% $0 0% 50 0% %0
2004  Polymer Feed Systom 15 £7,500 3466 0% 50 0% $0 100% 5466 0% 50
1998 FeCly Feed Pumps 15 $12,500 $776 04 50 0% $0 0% 0 100% 2776
1998 Sludge Tank Blower 20 §10,000 3454 17 £0 0% §0 100% 454 0% $0
2021 Raw Wot Well Mixer 20 £10,000 3454 100% $454 0% $0 0% £0 0% $0
1998  BeltPress Feed Pump 15 £15,000 §932 0% 0 0% 50 10074 932 0% 50
1998  BeltFilter Press 20 £175,000 7,945 0% £0 0% 10 100%  §7,945 0% 50
1998 Conveyors 20 $£40,000 $1,816 0% £0 0% §0 100%  §L,816 0% 50
1998  Lime Feed System 15 150,000  $9315 0% 0 0% $0 100% §$9,115 0% 50
2021 Filtrate Pump 20 $10,000 §454 100%4 §454 0% $0 0% 50 0% 30
2021  Emergency Generator 20 $64,600 2,933 0% $B30 30% 5880 0% 880 10% 3203
1598 Samplers 10 $9.000 850 10% $46 30% 3258 0% $258 0% $258
1997  Waterloo Heights L. §. 20 $10,000 $d54 10084 $454 0% $0 0% $0 0% 20
2004  Lakeview Ind. Dr. L. 8, 20 $10,000 Jd54 100% $454 0% F0 0% £0 0% 50
2006  Mark Street L. 8. 20 $10,000 454 100% F454 0% 50 0% £0 0% S0
1990 Portable Gensrator 20 $10,000 454 100% $454 0% 30 0% B0 0% 50
1981  SCADA System 20 $80,000 $3.632 100%  $3,632 0% 0 0% 10 0% $0
1998  SCADA System 10 $34,000 $3,250 30% $975 0% 975 30% $975 10% $325
2021 Bio-P Mixer (4) 20 £52000  $2361 0% 0 0% $0 0% $0 100%  $2.361
$1,273,200  $67,074 $21,308 $12,738 $29,015 $4,013
Sinking Fund Annuity (SFA) is calculated as follows:
SFA = Installed Cost (A)
F
Where (A) is 20 years,  (A) = 00434
F F
15years, (&) & 0.0621
F
10years, (A) = 0.0956



Schedule 6

Yillage of West Salem
Annual Flow and Waste Load Summary
(Data reflects 2021 Accounts)

84

Number
of Water Usage BOD TSS Phos
User Class Users (gal./yr.) (Ibs./yr)  (Ibs./yr.) (Ibs./yr.)
Residential e 70,485,150 147,168 147,168 3,526
Commercial o 35,242,576 73,584 73,584 1,763
Industrial =0 == 5,873,7621 12,264 12,264 294
Public Authority R - 5,873,762 12,264 12,264 294
Total 117,475,250 245,280 245,280 5,877

(321,850 gpd)



Schedule 7
Village of West Salem

Significant Contributors (Fixed Costs)

85

1. Fixed Costs Allocation Based on Flow, BOD, TSS, Phos (Fixed Costs)

Flow % 35%
BOD % 30%
TSS % 30%
Phosphorus % 5%

Calculation

Flow Fixed Cost =

BOD Fixed Cost =

TSS Fixed Cost =
Phosphorus Fixed Cost =

Total
Allocation

Total Flow

Total BOD

Total TSS

Total Phosphorus

Flow Cost

BOD Cost

TSS Cost
Phosphorus Cost

$295,317
$253,129
$253,129
$ 42,189

$843,764

117,450,250
245,280
245,280

5,877

gal./yr.
lb./yr.
Ib./yr.

Ib./yr.

$2.52 per 1,000 gal.
$1.03 per Ib. BOD
$1.03 per Ib, TSS
$7.18 per 1b. Phos

Unit Rate for Normal Strength Wastewater (Debt Retirement)

Flow =$2.52
BOD 250 mg/l x $1.03 x 0.00834 = $2.15
T8S 250 mg/l x $1.03 x 0.00834 = $2.,15
Phosphorus 6 mg/l x $7.18 x 0.00834 = $0.36